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Client Information
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G (724) 657-9940
Fax
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Mark Young — EMC Test Engineer
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Introduction

This report documents the results of the EMC tests performed on the EBT Pulse Generator - Model Number: N/A;
Part Number: N/A; Serial Number: PG-D0010, submitted by EBT Medical US Inc

The EMC test programs described herein were performed in accordance with the applicable requirements of FCC
Part 15, Subpart B.

All test data is included in Section 3 of this document.

All tests performed at Keystone Compliance Durham, NC EMC test facility. All tests were performed using the test
set-ups of the relevant standard for tests performed in laboratory conditions.

Acronyms and Abbreviations

EMC — Electromagnetic Compatibility EMI — Electromagnetic Interference

EUT — Equipment Under Test M/N — Model Number

P/N — Part Number S/N — Serial Number

Vac — Voltage Alternating Current DC - Direct Current

AM — Amplitude Modulation dB — Decibel

deg — Degree H/V - Horizontal or Vertical Polarity
m — Meters cm — Centimeter

V/m — Volts per meter dBuV/m — Decibel microvolts per meter
kV — Kilovolt Hz — Hertz

kHz — Kilohertz MHz — Megahertz

GHz - Gigahertz pF — Pico farad

Q- 0hm QP — Quasi-Peak

N/A — Not Applicable
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Configuration

Testing performed using the mode(s) of operation and configuration(s) noted within the report. The individuals
and/or the organization requesting the test provided the modes, configurations, and settings used to complete the
evaluation. The actual test parameters specified in the test data; this includes items such as investigated frequency

range (scanned) and test levels. The testing methods and performance specifications, as well as the test site used for
the evaluation, indicated in the test data.

EUT

Description Manufacturer

The EBT Neurostimulation is intended for use in
treatment of Over Active Bladder (OAB) syndrome.
The system will be used in a home environment by
th.e.p'atle.nt durlng treatr'm'a*nt and by .patlent'and EBT Medical US Inc
clinician in outpatient clinics or hospital settings.

Provides electrical stimulation to the saphenous
nerve for up to 30 minutes.

Model Number Part Number Serial Number

N/A N/A PG-D0010

Tested Configurations |
Configuration 1 | EUT on; BLE radio idle

Configuration 2 | EUT on; BLE radio transmitting

CONTROLLED DATA PAGE 7 OF 36




I I II I I( EYSTONE 2320 Presidential Dr, Suite 101 = Durham, NC
27703

|COMPLIANCE  ph:919-206-0008
www.keystonecompliance.com

REPORT NoO.:
REVISION:

2107-111C-4
A

EMI TEST REPORT FOR EBT MEDICAL US INC

Summary of Tests Performed & Results

Table 1 Tests Performed & Results

Results

Report o e
Paragraph Test Description Specification
3.1 Conducted Emissions FCC Part 15, Subpart B Class B Complied
’ ! 150kHz — 30MHz
3.2 Radiated Emissions FCC Part 15, Subpart B Class B Complied
) ! 30MHz - 10GHz
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Section 1 — Test Conditions and Equipment

1.1 Instrumentation and Equipment

Keystone Compliance, LLC attests that the commercial sources providing calibration services on the above-
referenced equipment, other than the NIST Standards are in fact capable of performing the required services to the
satisfaction of Keystone Compliance, LLC Quality Assurance. Certifications of all calibrations performed are retained
on file in the Keystone Compliance, LLC Quality Assurance Department, and are available for inspection upon
request by customer representatives.

The test equipment utilized during this test program is listed on individual Test Equipment Logs located in Section 3
of this document.

1.2 Measurement Uncertainty
Measurement uncertainty is used to reflect the accuracy of the measured result as compared with its “true” or
theoretically correct value. Our measurement data meets or exceeds the measurement uncertainty
requirements of CISPR 16-4. In the case of transient tests, our test equipment has been demonstrated by
calibration to provide at least a 95% confidence that it complies with the test specifications.

1.3 Tolerances

All test conditions were maintained within all applicable specified tolerances.
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Section 2 — References

2.1 Applicable Specifications

Reference  FCC Part 15, Subpart B
Specification Title  part 15 - Radio Frequency Devices; Subpart B — Unintentional Radiators

Calibration ANSI C63.4: 2014

Information American National Standard for Methods of measurement of Radio-Noise Emissions

from Low-Voltage Electrical and Electronic Equipment fin the Range of 9 kHz to 40
GHz

Calibration ISED Canada ICES-003, Issue 7

Information Information Technology Equipment (including Digital Apparatus), issue 7, October 15,
2020
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Section 3 — Test Description, Test Equipment, Test Data, & Test Photographs

3.1 Conducted Emissions Test

a) The Conducted Emissions test requirements for the EBT Pulse Generator are specified in FCC Part 15, Subpart B.

b) The Conducted Emissions Test Description for the EBT Pulse Generator is located in Paragraph 3.1.1 of this
document.

€) The Conducted Emissions test equipment used to test the EBT Pulse Generator is located in Paragraph 3.1.2 of
this document.

d) All recorded test data for the Conducted Emissions test on the EBT Pulse Generator is located in Paragraph 3.1.3
of this document.
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3.1.1 Conducted Emissions Test Description

Using the mode of operation and configuration noted within this report, a Conducted Emissions test was
performed to FCC Part 15, Subpart B. The frequency range investigated (scanned) is also noted in this report.
Conducted power line measurements are made, unless otherwise specified, over the frequency range from
150kHz-30MHz to determine the line-to-ground radio-noise voltage that is conducted from the EUT power-input
terminals that are directly (or indirectly via a separate transformer or power supplies) connected to a public
power network. Equipment is tested with power cords that are normally used or that have electrical or shielding
characteristics that are the same as those cords normally used. Typically, those measurements are made using a
LISN (Line Impedance Stabilization Network), the 50Q measuring port is terminated by a 50Q EMI meter or a
50Q resistive load. All 50 Q measuring ports of the LISN are terminated by 50 Q.

During the performance of the Conducted Emissions test, the EBT Pulse Generator unit was in the Normal mode
and powered with 120V~/60Hz.

~ Sample Calculation
Conducted Emissions: Adjusted Level = Measured Level + Transducer Factor + Cable Attenuation Factor +
External Attenuator

\ Measurement Bandwidths

Frequency Range (MHz) Peak Data (kHz) Quasi-Peak Data (kHz) Average Data (kHz)
0.01-0.15 0.2 0.2 0.2
0.15-30.0 9.0 9.0 9.0
30.0-1000 120.0 120.0 120.0

Above 1000 1000.0 N/A 1000.0

‘ Measurement Uncertainty

Measurement uncertainty is used to reflect the accuracy of the measured result as compared with its “true” or

theoretically correct value. Our measurement data meets or exceeds the measurement uncertainty
requirements of CISPR 16-4. In the case of transient tests, our test equipment has been demonstrated by

calibration to provide at least a 95% confidence that it complies with the test specifications. The measurement

uncertainty for Conducted Emissions is 1.90dB, with a coverage factor k=2 and a confidence level of 95%.
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3.1.2

‘ Equipment Log

Conducted Emissions Test Equipment Log

Customer: | EBT Medical US Inc
Date: | 10/19/21
Test Engineer: | T. Leeson

Asset No. Description Manufacturer Model Number Serial No. Cal. Recall Date
CA000 gh':':‘tbzrr ETS Lindgren N/A P32431/J.G. N/A
CBOO6 Em'szfgg’:;' thhv‘::rf; ESW-44 102020 1/18/2023
CK003 LISN (2 pieces) Com-Power LI1258C 22%%22%%113' 1/25/2022
CN046 T[?rr:llee:t Com-Power LIT-153A 22010080 8/31/2022
cT012 N'szz(éﬂg)km Suhner Sucoflex 165500 165500 3/29/2022
CT015 Cab";’NB(':\'C to N/A N/A NEK-M17028 4/1/2022
CcT016 Cab";NBC'\'C to ElF; ‘i::g:lac . N/A 2249-C-480 4/1/2022

UWCE: Used with Calibrated Equipment

CONTROLLED DATA
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3.1.3 Conducted Emissions Test Data

Conducted Emissions Data Sheet

Customer: | EBT Medical US Inc Date: | 10/19/21
Attendees: | None Test Engineer: | T. Leeson
Temp.: | 23.8 Humidity: | 39.4 Barometric Pres.: | 1000.4 kPa
Config. #: | 1 Power: | 120V~/60Hz Job Site: | Keystone Compliance
Test Spec: | FCC Part 15, Subpart B Test Limit: | Class B
Method: | LISN
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Test Parameters

Runt |1 | Linei|Wgh | extawn a8 | |

EUT Operating Modes
Configuration 2

Comments

Deviations From Test Standard

Results

Compliant

Multiview | Receiver @ Spectrum 2 i

Meas BW (CISPR) 9 kHz ~ Meas Time 1s
Att 10dB  Preamp Off  Step TD Scan Frequency 21.2550000 MHz
Input 2DC PS8 On  Notch off
TOS Input2 "Line 1"
1 Bargraph
AV 18.31 dBpv 18.4 21.2550000 MHz 0 30 40 50 60 70 80 90 100
Limit Check 1 MHz PASS 10 MHz M6[2] 24,11 dBpv
a0 deyy—Lind FCC PART 15 VG TAGE ON MAINS QP CLASS PASS £42 750 ki
Line FCC PART 15 VOLTAGE ON MAINS AV CLASS B PASS M1[2] 33.72 dByv
80 dey 1.255000 MHZ
70 dey’
fcCPaRT 15t N MAINS QPICLASS B
60 dip’
FccParT st N MAINS AYICLASS B
50 dey!
40 day ik T
a0 "%35 M4
1 - s
o ey /‘f \'\ e o A\J{\wﬁ NI SV PR,
[~ : T i L
10 dep "
Start 150.0 kHz Stop 30.0 MHz
3 Marker Table
wnd Type Ref Trc X-value ¥Y-value |
Scan M1 2 21.255 MHz 33.72 dBpVv
Sean M2 2 453.75 kHz 33.56 dBpv
Scan M3 2 438.0 kHz 231.12 dBpv
Scan M4 2 4.96275 MHzZ 27.97 dBpv
Scan M5 2 1.86675 MHz 23.59 dBpVv
Scan M6 2 543.75 kHz 24.11 dBpV
H Measuring ... (ANNNNERED wo ‘o g B

19:21:40 19.10.2021

Frequency (MHz) Quasi-Peak (-lu.:;\si-Peak Quas.i-Peak Average (dBuV) Average Limit Ave.rage
(dBuV) Limit (dBuV)  Margin (dB) (dBuV) Margin (dB)

0.438 34.26 57.10 22.84 28.66 47.1 18.44
0.45375 36.37 56.81 20.44 30.35 46.81 16.46
0.54375 17.93 56 38.07 13.20 46 32.80
1.86675 13.90 56 42.10 7.89 46 38.11
4.96275 19.88 56 36.12 13.58 46 32.42
21.255 24.14 60 35.86 18.22 50 31.78
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Test Parameters

Runt|2 | Linei|Newal | extawn a8 | |

EUT Operating Modes
Configuration 2

Comments

Deviations From Test Standard

Results

Compliant
Multiview | Receiver @ Spectrum 2 £y
Meas BW (CISPR) 9 kHz ~ Meas Time 1s
Att 10dB  Preamp Off  Step TD Scan Frequency 20.5350000 MHz

Input 2DC PS On  Netch off
TDS Input2 "Line 2"

1 Bargraph
e
® 1Pk Clrw @ 2Pk Clrw

2 Scan
Limit Check 1 MHz PASS 10 MHz M1[2’ 41.68 dBuv
Ling FCC PART 15 VOLTAGE ON MAINS QP CLASS PASS 444,750 kHz
k b M2[2 37.73 dBpv

90 dBpvV—Lird FCC PART 15 VOCTAGE ONMATN v Er
20.535000 MHz

80 dy

70 day

FCT PART-15-¢0L TAGE ON MAINS QPICLASS B

60 dBy

e PRRT—45hLIAGE ON MAINS AvicLass B
o o
40 dew M4X s ’
M5
w0t K\/\}X Wi ’ "
;r\/\/\ /\\/\ - ‘\ Rl A, et g 0 M MM ’ -t
v VAR T g - }

Stop 30.0 MHz

X-value ¥Y-value
444.75 kKHz 41.68 dBpv

‘ T Moasuring . GUMNNND WA oo ‘o e

19:11:55 19.10.2021

Frequency (MHz) Quasi-Peak (-lu.:;\si-Peak Quas.i-Peak Average (dBuV) Average Limit Ave.rage
(dBuV) Limit (dBuV)  Margin (dB) (dBuV) Margin (dB)

0.4245 24.71 57.36 32.65 19.75 47.36 27.61
0.44475 28.14 56.97 28.83 21.80 46.97 25.17
0.465 24.69 56.60 31.91 19.15 46.60 27.45
3.9165 25.02 56 30.98 15.76 46 30.24
7.0665 23.69 60 36.31 16.16 50 33.84
20.535 28.17 60 31.83 20.22 50 29.78
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3.2 Radiated Emissions Test

a) The Radiated Emissions requirement for the EBT Pulse Generator is specified in FCC Part 15, Subpart B.

b) The Radiated Emissions Test Description for the EBT Pulse Generator is located in Paragraph 3.2.1 of this
document.

C) The Radiated Emissions test equipment used to test the EBT Pulse Generator is located in Paragraph 3.2.2 of this
document.

d) All recorded test data for the Radiated Emissions test on the EBT Pulse Generator is located in Paragraph 3.2.3
of this document.
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3.2.1 Radiated Emissions Test Description

Test Description

Using the mode of operation and configuration noted within this report, a Radiated Emissions test was performed
to FCC Part 15, Subpart B. The frequency range investigated (scanned) is also noted in this report.

During the performance of the Radiated Emissions test, the EBT Pulse Generator unit was in the Normal mode and
powered with 120V~/60Hz.

The EUT was tested in three orthogonal orientations, as well as charging and not charging.

\ Frequency Range Investigated
Start Frequency: 30MHz

Stop Frequency: 10GHz

\ Sample Calculation

Radiated Emissions: Field Strength = Measured Level + Antenna Factor + Cable Factor — Amplifier Gain + Distance
Adjustment Factor

\ Measurement Bandwidths

Frequency Range (MHz) Peak Data (kHz) Quasi-Peak Data (kHz) Average Data (kHz)
0.01-0.15 0.2 0.2 0.2
0.15-30.0 9.0 9.0 9.0
30.0-1000 120.0 120.0 120.0

Above 1000 1000.0 N/A 1000.0

Measurement Uncertainty ‘

Measurement uncertainty is used to reflect the accuracy of the measured result as compared with its “true” or
theoretically correct value. Our measurement data meets or exceeds the measurement uncertainty requirements
of CISPR 16-4. In the case of transient tests, our test equipment has been demonstrated by calibration to provide
at least a 95% confidence that it complies with the test specifications. The measurement uncertainty for Radiated
Emissions is 3.62dB, with a coverage factor k=2 and a confidence level of 95%.

CONTROLLED DATA PAGE 18 oF 36



2320 Presidential Dr, Suite 101 = Durham, NC
27703

Ph.: 919-296-0098
www.keystonecompliance.com

|1y xkEYSTONE
IIIICOMPLIANCE

REPORT NoO.: 2107-111C-4
REvISION: A

EMI TEST REPORT FOR EBT MEDICAL US INC

3.2.2

Radiated Emissions Test Equipment Log

Equipment Log ‘

Customer: | EBT Medical US Inc
Date: | 10/19/21
Test Engineer: | M. Young

Asset No. Description Manufacturer Model Number Serial No. Cal. Recall Date
3 Meter .
CA000 Chamber ETS Lindgren N/A P32431/).G. N/A
EMI Receiver, Rohde &
CBO006 1Hz - 40GHz Schwartz ESW-44 102020 1/18/2023
Pressure,
CC009 Humidity and Extech SD700 A.103649 1/29/2022
Temperature
Meter
CE001 Dual Ridged Astro Antenna AHA-118S 3019 2/2/2022
Horn Antenna
CE017 Biconilog Hewlett Packard CBL6110B 1875 4/20/2022
Antenna
100kHz —
CG000 3000MHz RF Hewlett Packard 8347A 3307A02193 1/20/2022
Pre-Amplifier
CGO012 1_26'SG.HZ Hewlett Packard 8449B 3008A01153 1/26/2022
Preamplifier
CTO009 RF Cable Megaphase EMC1-K1K1-192 N/A 3/29/2022
cT012 N-Type (300 kHz Suhner Sucoflex 165500 N/A 3/29/2022
— 18 GHz)
2 meer SMA to
CT013 N type Cable Suhner Succoflex100 N/A 3/18/2022
cTo17 Cab';_’gg’;e to Suhner Sucoflex 165500 N/A 4/6/2022

UWCE: Used with Calibrated Equipment

CONTROLLED DATA
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3.2.3 Radiated Emissions Test Data

Radiated Emissions Data Sheet

Customer: | EBT Medical US Inc Date: | 10/19/21
Attendees: | None Test Engineer: | T. Leeson
Temp.: | 23.8 Humidity: | 39.5 Barometric Pres.: | 1004.4
Config. #: | 1 Power: | 120V~/60Hz Job Site: | Keystone Compliance
Test Specifications
Test Spec: | FCC Part 15, Subpart B Test Limit: | Class B
Test Data

Test Parameters

Amemateghis)m: |14 | TestDstonces|3m

EUT Operating Modes
EUT Charging
Comments

Deviations From Test Standard

Results

Compliant

Level Antenna Corrected Level Limit Margin
Frequency (dBuv) Polarity | Turntable Antenna Correction (dBuVv/m) (dBuV/m)

(MHz) pk Qpk/Avg (H/IV) Position Height Factors pk Qpk/Avg  pk | Qpk/Avg pk

92.92 59.40 54.10 \ 360 100 -16.53 | ------- 37.57 | - 435 | ----e-- 5.93

118.4 46.60 38.40 H 126 100 -14.00 | - 2440 | - 435 | - 19.10
167.99 53.60 51.30 \ 342 100 -1549 | - 35.81 | ----—-- 435 | - 7.69

217.8 52.00 | 45.50 H 142 100 -16.01 | - 2949 | - 46.0 | -------- 16.51
256.14 52.30 | 48.10 H 206 171 e 36.15 | ----—-- 46.0 | -------- 9.85
268.93 57.70 50.30 H 229 169 -12.05 | - 38.25 | ------- 46.0 | -------- 7.75
1021.93 50.60 | 43.10 H 360 147 -14.07 36.53 29.03 70.0 70.0 33.47 40.97
1001.43 38.20 31.80 \ 48.75 154.4 -14.22 23.98 17.58 70.0 70.0 46.02 52.42
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27703
|[COMPLIANCE  pp:919-296-0098
www.keystonecompliance.com

I I I I I I( EYSTONE 2320 Presidential Dr, Suite 101 = Durham, NC

REPORT NoO.: 2107-111C-4

REvVISION: A
EMI TEST REPORT FOR EBT MEDICAL US INC
30— 200 MHz Horizontal - XPOS
Spectrum Receiver 2 D
Ref Level 102.00 dBuv RBW 100 kHz
Att 10dB  SWT 503 ps(~147 ms) @ VBW 300kHz Mode Auto FFT Frequency 115.0000000 MHz
Input 1AC PS Off MNotch Off

TDS Inputl "30-200 bilog"

1 Frequency Sweep

100 dep M3[1] 4,26 dBpY
183.14370 MHz
50 dey M1[1] 1.49 dBpv.

30.73180 MHz

80 dy

70 day

60 dBy

50 dBy

foc oo B RE

5
{ ! \F i b A A RN, kit i L Thevamtiakh ol [ﬂ! .
o o R Aadnsh e, o W o' % N el bt

g KR S i s Y

10 dey
30.0 MHz 100001 pts 17.0 MHz, 200.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 30.7318 MH:z 31.49 dBpv
M2 1 107.0288 MHz 26.41 dBpV
M3 1 183.1437 MHz 24.26 dBpV
id 1 146.3662 MHz 25.76 dBpV
T T— R :
21:26:09 15.10.2021
30— 200 MHz Vertical - XPOS
MultiView Spectrum [ Receiver 2 D
Ref Level 102,00 dBuy RBW 100 kHz
Att 10dB  SWT 503 ps (~147 ms) @ VBW 300 kHz Mode Auto FFT Frequency 115.0000000 MHz
Input C PS Off  Notch Off
100 dey Ma[1] 1.29 dBpY
182.56900 MHz
o0 dep! M1[1] 66 dBpV.

30.15040 MHz

a0 doy

70 dy

60 dBy

50 dy

Foc cLass B RE
il
1

RN T o y
Wi M3 N il i A Mo i i, s
20 day i FTTRY ™ vl o d = W
““"""1‘“\,- i Al

10 dey
30.0 MHz 100001 pts 17.0 MHz, 200.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |

M1 1 30.1504 MHz 32.66 dBpV

M2 1 107.1257 MHz 26.24 dBpV

M3 1 56.6611 MHz 18.59 dBpV

Vid 1 182.569 MHz 21.29 dBpV

]_[ Measuring...  (NENENRED

21:14:40 15.10,2021
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27703
|[COMPLIANCE  pp:919-296-0098
www.keystonecompliance.com

I I I I I I( EYSTONE 2320 Presidential Dr, Suite 101 = Durham, NC

REPORT NoO.: 2107-111C-4

REVISION: A
EMI TEST REPORT FOR EBT MEDICAL US INC
200 — 600 MHz Horizontal - XPOS
Spectrum Receiver 2 D
Ref Level 102.00 dBuv RBW 100 kHz
Att 10dB  SWT 1.26 ms (~176 ms) @ VBW 300 kHz Mode Auto FFT Frequency 400.0000000 MHz
Input 1AC PS Off Notch Off

TDS Inputl "200-600 bilog"

1 Frequency Sweep

100 dep M4 1] 1,72 dBpv
212,16900 MHz
50 dey M1[1] 5.74 dBpV.

580.29420 MHz

80 dy

70 day

60 dBy

s0

m
fCC CLASS[BRE
40 dBy’ T

M2 m Ty \ .d.nl.. bl
4 M3 L] e e M b L) m Ll “"‘MM&M"”” N V
o b ol “"""me- i i hy A i i )
oy Y A A v
'!‘M'ﬁ"w ¥
10 dey
200.0 MHz 100001 pts 40.0 MHz, 600.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 580.2942 MHz 35.74 dBpV
M2 1 338.1206 MHz 30.39 dBpV
M3 1 261.2134 MHz 28.62 dBpV
id 1 213,169 MHz 21.72 dBpV
T T — :
20:51:14 15.10.2021
200 — 600 MHz Vertical - XPOS
MultiView Spectrum [ Receiver 2 D
Ref Level 102,00 dBuy RBW 100 kHz
Att 10dB SWT 1.26 ms (~176 ms)  VBW 300 kHz Mode Auto FFT Frequency 400.0000000 MHz
Input 1AC PS off  Notch off
100 dep MA[1] 07 dBpv
269.90530 MHz
50 dep M1[1] 5.54 dBLIV.

556.47840 MHz

a0 doy

70 dy

60 dBy

50 dy

Fcc classpre
40 dey T
m; TR

"
M4 M3 R TT VN ETTRORT AW R VRN WTRNN YA oy Hﬂwﬁwr ip i
30 dey! Y M RTIRENTITY) e i o oy Ay ! M
| P TR AT KR TSR IRNT PTPWTGTFL ) ¥ 117 gy oy
MMMMM” ety b Y i M ! !

10 dey
200.0 MHzZ 100001 pts 40.0 MHz, 600.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |

M1 1 556.4784 MHz 35.54 dBpV

M2 1 398.96 MHz 31.35dBpV

M3 1 286.1851 MHz 28.38 dBpV

Ma 1 269.9053 MHz  28.07 dBuV

]-[ Measuring...  (NENNENND

21:03:14 15.10,2021
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KEYSTONE

I IlCOMPLIANCE

2320 Presidential Dr, Suite 101 = Durham, NC
27703

Ph.: 919-296-0098
www.keystonecompliance.com

REPORT NoO.:
REVISION:

2107-111C-4

A

EMI TEST REPORT FOR EBT MEDICAL US INC

TDS Inputl "600-1000
1 Frequency Sweep

100 dep

Spectrum

Receiver 2

600 — 1000 MHz Horizontal - XPOS

®
[-]

bilog"

Ref Level 102.00 dBuv RBW 100 kHz
Att 10dB SWT 1.26 ms (~176 ms) @ VBW 300 kHz Mode Auto FFT
Input 1AC PS off  Notch off

Frequency 800.0000000 MHz

M3[1] 9.86 dBpV

851.61030 MHz

90 dey M1[1] 43.05 dBpV.

968.23830 MHz
80 dBp!
70 dey!
60 dey!

50 dBy
fCcclass e pe

40 dey x _ y o
[ T “_”“M'. ) | " ‘vmm.;'hl T " u....u.m'luuu » WMWMMWWV V i Y
Y L ¥ T
20 dey
20 dey
10 dey
600.0 MHZ 100001 pts 40.0 MHz, 1.0 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 968.2383 MHz 43.05 dBpV
M2 1 749.4765 MHz 39.96 dBpv
M3 1 851.6103 MHz 39.86 dBpv
id 1 615.0986 MHz 2.72 dBpV
T T— R :
21:47:15  15.10.2021
600 — 1000 MHz Vertical - XPOS
MultiView Spectrum [Receiver 2 D
Ref Level 102,00 dBuy RBW 100 kHz
Att 10dB SWT 1.26 ms (~176 ms)  VBW 300 kHz Mode Auto FFT Frequency 800.0000000 MHz
Input 1AC PS off Notch off
TDS Inputl "600-1000 bilog"

1 Frequency Sweep

100 dey MA[1] 7,28 BV
692.22510 MHz

90 dey M1[1] 41.63 dBpV.
956.96640 MHz

80 dey

70 dBp!

60 dBp!

50 dBy
Fccclassere

B T
40 day MY4 - _~— "3 m - — 7-“‘ __ SR E— ;‘.‘ ma 'A. Lo .
e bl e " Sl 1A .w el y ¥ J
s A y Y ) 0 1 n

30 dey!
20 dey!
10 dey
600.0 MHzZ 100001 pts 40.0 MHz, 1.0 GHz
2 Marker Table

Type | Ref | Trc | X-Value | Y-Value Function Function Result |

M1 1 956.9664 MHz 41.63 dBpV

M2 1 841.2956 MHz 40.96 dBpV

M3 1 752.1005 MHz 39.22 dBpV

Vid 1 692.2251 MHz 37.28 dBpV

]-[ Measuring... ((NENENEND

22:20:27 15.10,2021

CONTROLLED DATA
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27703
|[COMPLIANCE  pp:919-296-0098
www.keystonecompliance.com

I I I I I I( EYSTONE 2320 Presidential Dr, Suite 101 = Durham, NC

REPORT NoO.: 2107-111C-4

REvVISION: A
EMI TEST REPORT FOR EBT MEDICAL US INC
30 - 200 MHz Horizontal - YPOS
Spectrum Receiver 2 D
Ref Level 102.00 dBuv RBW 100 kHz
Att 10dB  SWT 503 ps(~147 ms) @ VBW 300kHz Mode Auto FFT Frequency 115.0000000 MHz
Input 1AC PS Off MNotch Off

TDS Inputl "30-200 bilog"

1 Frequency Sweep

100 dep M3[1] 4,98 dBpY
151.19000 MHz
50 dey M1[1] 1.32 dBpv.

30.15210 MHz

80 dy

70 day

60 dBy

50 dBy

foc oo B RE

M4
20 d R iy b,y it s M, o ey I Y r———

0 iy X e 4 Y i W
10 dey
30.0 MHz 100001 pts 17.0 MHz, 200.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 30.1521 MHz 31.32 dBpv
M2 1 107.073 MHz 26.42 dBpV
M3 1 151.19 MHz 24.98 dBpV
id 1 35.8423 MHz 28.72 dBpV
T T e B :
02:01:23 16.10.2021
30 - 200 MHz Vertical - YPOS
MultiView Spectrum [ Receiver 2 D
Ref Level 102,00 dBuy RBW 100 kHz
Att 10dB  SWT 503 ps (~147 ms) @ VBW 300 kHz Mode Auto FFT Frequency 115.0000000 MHz
Input C PS Off  Notch Off
100 dep M3[1] 32 dBpv
47.33520 MHz
50 dep M1[1] 0.54 dBLV.

30.54310 MHz

a0 doy

70 dy

60 dBy

50 dy

Foc cLass B RE
il

1

@

M4
[P PR SR ) h! PP [T YT i
T PR TIY ey by A e, Al Al
P el YT N ey v ' ’ i

10 dey
30.0 MHz 100001 pts 17.0 MHz, 200.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 30.5431 MHz 30.54 dBpV
M2 1 107.1223 MHz 26.45 dBpVv
M3 1 47.3352 MHz 23.32 dBpV
Vid 1 141.5775 MHz 24.12 dBpV
il Measuring...  QENNNRNED ] ‘“';:w

02:09:28 16.10,2021
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27703
|[COMPLIANCE  pp:919-296-0098
www.keystonecompliance.com

I I I I I I( EYSTONE 2320 Presidential Dr, Suite 101 = Durham, NC

REPORT NoO.: 2107-111C-4

REVISION: A
EMI TEST REPORT FOR EBT MEDICAL US INC
200 — 600 MHz Horizontal - YPOS
Spectrum Receiver 2 D
Ref Level 102.00 dBuv RBW 100 kHz
Att 10dB  SWT 1.26 ms (~176 ms) @ VBW 300 kHz Mode Auto FFT Frequency 400.0000000 MHz
Input 1AC PS Off Notch Off

TDS Inputl "200-600 bilog"

1 Frequency Sweep

100 dep M4 1] 4,13 dBpY
204,43000 MHz
50 dey M1[1] 5.96. dBpV.

575.32620 MHz

80 dy

70 day

60 dBy

s0

1
Foc cLassERE
40 dey! T

M3
30 dep! Mz ol aki kil AR RO FFSTEN (W17 AR Y 'L hmn'
s N “HMW L' L iy !
MMMM ) —

10 day
200.0 MHz 100001 pts 40.0 MHz, 600.0 MHz
2 Marker Table
Type Ref Trc X-Value ¥-Value Function Function Result
M1 1 575.3262 MHz 35.96 dBpVv
M2 1 263.8894 MHz 28.42 dBpv
M3 1 371.0422 MHz 30.62 dBpV
Md 1 204.43 MHz 24.13 dBpV
T e e S .
02:25:15 16.10.2021
200 — 600 MHz Vertical - YPOS
MultiView Spectrum [ Receiver 2 D
RefLevel 102.00 dBuv RBW 100 kHz
Att 10dB  SWT 1.26 ms (~176ms) @ VBW 300kHz Mode Auto FFT Frequency 400.0000000 MHz
Input 1AC PS Off  Notch Off
100 dsp Ma[1] 1.94 dBpv
206.30990 MHz
o0 day M1[1] 5.46 dBLV.

566.55030 MHz

a0 doy

70 dy

60 dBy

50 dy
Fcc classpre

40 day T
uz

FOTR T AT
30 b TII AP A it T IRT IR W vorpT] MMMK'W i \/ ¢
m Y ¥
PP ST O VT T T L e iy ;
4 v

s | adad ' s 4 T

10 dey
200.0 MHzZ 100001 pts 40.0 MHz, 600.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |

M1 1 566.5503 MHz 35.46 dBpV

M2 1 434.9157 MHz 33.01 dBpV

M3 1 263.5854 MHz 28.78 dBpV

Vid 1 206.3099 MHz 21.94 dBpV

]-[ Measuring...  (NENNENND

02:16:52  16.10,2021
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KEYSTONE

I IlCOMPLIANCE

2320 Presidential Dr, Suite 101 = Durham, NC
27703

Ph.: 919-296-0098
www.keystonecompliance.com

REPORT NoO.:

REVISION: A

2107-111C-4

EMI TEST REPORT FOR EBT MEDICAL US INC

Ref Level 102.00 dBLv
Att 10dB
Input 1AC

100 dep

Spectrum

Receiver 2

600 — 1000 MHz Horizontal - YPOS

®
[-]

SWT 1.26 ms (~176 ms)
PS Off
TDS Inputl "600-1000 bilog"
1 Frequency Sweep

RBW 100 kHz
VBW 300 kHz
Notch Off

Mode Auto FFT

Frequency 800.0000000 MHz

MA[1] 5.47 dBpV:

644.46770 MHz

90 dey M1[1] 41.69 dBpV.

958.38640 MHz
80 dBp!
70 dey!
60 dey!

50 dBy
fCcclass e pe

M3

M2

I i , "
0 dey ik TP [VToF TR o PR PBSTTFT T
A b A .‘ u.uwiumnn.“- e ™ » m}um%mm;,ﬁumm‘ bty il " ey i v Y
30 dey
20 de
10 dey
600.0 MHZ 100001 pts 40.0 MHz, 1.0 GHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value Function Function Result |

M1 1 958.3864 MHz 41.69 dBpV

M2 1 875.5992 MHz 40.12 dBpV

M3 1 787.9161 MHz 39.37 dBpv

id 1 644.4677 MHz 5.47 dBpV

02:37:07 16.10.2021

MultiView Spectr
RefLevel 102.00 dBuv
Att 10 dB
Input 1AC

TDS Inputl "600-1000 bilog
1 Frequency Sweep

600 — 1000 MHz Vertical - YPOS

Measuring... (@i

e

0.
02

"
3706 ° (]

®
(-]

um [Receiver 2

RBW 100 kHz
SWT 1.26 ms (~176 ms) @ YBW 300 kHz Frequency 800.0000000 MHz
PS off  Notch off

100 dep M5[ 17 6.44 dBpY
657.08730 MHz

a0 dey M1} 41.41-dBpv-
953.95450 MHz

80 dep

70 dep

60 dep

50 dBy
Fooclasse re

Mz w4 2 MX]
40 deg " _ — N i L
VPR TANGROY \.Auml TR EOY BT P waw'ammmv'“-“" Ao A Ay A "‘W”,— i W"MWW' ¥ y iy Vi ¥
30 depv T Al L
20 dep
10 deys
600.0 MHz 100001 pts 40.0 MHz 1.0 GHz
2 Marker Table
Type | Ref | Trc | X-Value Y-value Function Function Result |

M1 1 953.9545 MHz 41.41 dBpv

M2 1 917.3708 MHz 39.94 dBpV

M3 1 843.9916 MHz 39.04 dBpV

M 1 882.1792 MHz 38.92 dBpv

MS 1 657.0873 MHz 36.44 dBpV

02:52:21  16.10,2021

CONTROLLED DATA

Measuring...
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27703
|[COMPLIANCE  pp:919-296-0098
www.keystonecompliance.com

I I I I I I( EYSTONE 2320 Presidential Dr, Suite 101 = Durham, NC

REPORT NoO.: 2107-111C-4

REvVISION: A
EMI TEST REPORT FOR EBT MEDICAL US INC
30 - 200 MHz Horizontal - ZPOS
Spectrum Receiver 2 D
Ref Level 102.00 dBuv RBW 100 kHz
Att 10dB  SWT 503 ps(~147 ms) @ VBW 300kHz Mode Auto FFT Frequency 115.0000000 MHz
Input 1AC PS Off MNotch Off

TDS Inputl "30-200 bilog"

1 Frequency Sweep

100 dep M3[1] 4,26 dBpY
148.18590 MHz
50 dey M1[1] 1.91 dBpv.

30.31360 MHz

80 dy

70 day

60 dBy

50 dBy

foc oo B RE

1

e oot Ay A b o ISt ki i, bl s Dostmmic
20 deu ) - s bkt bbbt by

30.0 MHz 100001 pts 17.0 MHz, 200.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 30.3136 MHz 31.91 dBpV
M2 1 107.0866 MHz 26.04 dBpV
M3 1 148.1859 MHz 24.26 dBpV
id 1 189.4648 MHz 22.33 dBpV
]_[ Measuring... (@i

01:46:16 16.10.2021

30 — 200 MHz Vertical - ZPOS

®
(-]

MultiView Spectrum [ Receiver 2
RefLevel 102.00 dBuv RBW 100 kHz
Att 10dB  SWT 503 ps (~147 ms) @ VBW 300 kHz Mode Auto FFT Frequency 115.0000000 MHz
Input C Ps Off  Notch Off
100 dsy M3[1] 1.89 dBpY
82.00560 MHz
a0 dey M1[1] 1.16 dBpV.

30.11300 MHz

a0 doy

70 dy

60 dBy

50 dy

Foc cLass B RE
il

[
M3 H sl i
. oL, A ) M, AL
MWM Y“mw-t O L " i itakii ik, bl -\M‘ by sl

v e WY Y Ty A
Wm v o

10 dey
30.0 MHz 100001 pts 17.0 MHz, 200.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |

M1 1 30.113 MHz 31.16 dBpV

M2 1 107.0934 MHz 26.55 dBpVv

M3 1 82.0056 MHz 21.89 dBpV

Vid 1 174.0451 MHz 24.08 dBpV

]-[ Measuring...  (NENNENND

01:35:15 16.10,2021
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27703
I I ICOMPLIANCE  ph:919-296-0098

www.keystonecompliance.com

I I I I I I( EYSTONE 2320 Presidential Dr, Suite 101 = Durham, NC

REPORT NoO.: 2107-111C-4

REVISION: A
EMI TEST REPORT FOR EBT MEDICAL US INC
200 — 600 MHz Horizontal - ZPOS
Spectrum Receiver 2 D
Ref Level 102.00 dBuv RBW 100 kHz
Att 10dB  SWT 1.26 ms (~176 ms) @ VBW 300 kHz Mode Auto FFT Frequency 400.0000000 MHz
Input 1AC PS Off Notch Off

TDS Inputl "200-600 bilog"

1 Frequency Sweep

100 dep M4 1] 25 dBpY
338.59150 MHz
50 dey M1[1] 5.40 dBpV.

559.25040 MHz

80 dy

70 day

60 dBy

s0

1]
Foc cLassERE
40 dy m

M2
Ll i o ANttt o
1 e e bbby g b
" PPRTTIWPTIR. A hlumm :
¥ L)

R TS U VT NP (R ' v ¥
L4 T L ¥

10 dey
200.0 MHz 100001 pts 40.0 MHz, 600.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 559.2504 MHz 35.40 dBpV
M2 1 461.7994 MHz 33.42dBpv
M3 1 259.9437 MHz 29.03 dBpV
id 1 338.5915 MHz 28.25 dBpV
T T — :
01:14:09 16.10.2021
200 - 600 MHz Vertical - ZPOS
MultiView Spectrum [Receiver 2 D
Ref Level 102,00 dBuy RBW 100 kHz
Att 10dB  SWT 1.26 ms (~176 ms) = VBW 300kHz Mode Auto FFT Frequency 400.0000000 MHz
Input 1AC PS off  Notch off
100 dey M3[1] 1,03 dBpV
455.96400 MHz
o0 dep! M1[1] 5.73 dBpv-
556.98640 MHz
80 dey
70 dey
50 dey
50 dey
Foc cLassEve
40 dey T

Feopyusmnaastpi YT i

10 dey
200.0 MHzZ 100001 pts 40.0 MHz, 600.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |

M1 1 556.9864 MHz 35.73 dBpV

M2 1 261.7894 MHz 28.59 dBpV

M3 1 455.964 MHz 31.03 dBpv

Vid 1 374.8732 MHz 29.23 dBpV

]-[ Measuring...  (NENNENND

01:25:06 16.10,2021
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KEYSTONE

I IlCOMPLIANCE

277

Ph.:
www.keystonecompliance.com

03
919-296-0098

2320 Presidential Dr, Suite 101 = Durham, NC

REPORT NoO.:

REVISION: A

2107-111C-4

EMI TEST REPORT FOR EBT MEDICAL US INC

Ref Level 102.00 dBuv
Att 10 d8
Input

Spectrum

TDS Inputl "600-1000 bilog"
1 Frequency Sweep

1AC PS

Receiver 2

600 — 1000 MHz Horizontal - ZPOS

®
[-]

SWT 1.26 ms (~176 ms)

RBW 100 kHz
VBW 300 kHz
ff

off  Notch [s]

Mode Auto FFT

Frequency 800.0000000 MHz

100 dbp M4[1] 635 dBpV
732.28170 MHz
50 dey M1[1] 42.06 dBpV.
993.94610 MHz
&0 dey
70 dey
60 dep
50 dey
ftcclass e re "
(B
40 dey M L S— ‘ — __ Lo " | T
e TP NIRRT Ko W
v
30 dey T Ll
20 dey
10 dey
600.0 MHZ 100001 pts 40.0 MHz, 1.0 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 993.9461 MHz 42.06 dBpV
M2 1 844.2396 MHz 40.17 dBpV
M3 1 638.6176 MHz 37.38 dBpV
id 1 732.2817 MHz .35 pv
I —— Wa T 5 B
00:12:37 16.10.2021
600 — 1000 MHz Vertical - ZPOS
MultiView Spectrum [Receiver 2 D
Ref Level 102,00 dBuy RBW 100 kHz
Att 10dB  SWT 1.26 ms (~176 ms) = VBW 300kHz Mode Auto FFT Frequency 800.0000000 MHz
Input 1AC PS off  Notch off

1 Frequency Sweep
100 dep

TDS Inputl "600-1000 bilog

M2[1] 87 dBpv
638.43800 MHz
90 dey M1[1] 42.06 dBpV.
993.94610 MHz
80 dey
70 dBp!
60 dBp!

50 dBy
Fccclassere

M4

40 dBy - . T M _ ST . ITRITRII
FUIRTRPRTIVIR, |IWNRBMPRTIN L ORI . A MT e g u‘ TV TE TR Y, " " hy il e W \j (4
A ¥ v v
30 dey!
20 dey!
10 dey
600.0 MHzZ 100001 pts 40.0 MHz, 1.0 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 993.9461 MHz 42.06 dBpV
M2 1 638.438 MHz 35.87 dBpV
M3 1 726.4225 MHz 37.02 dBpv
Md 1 887.4719 MHz 38.54 dBpV
]-[ Measuring... ((NENENEND

00:37:53  16.10,2021

CONTROLLED DATA
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27703
III ICOMPLIANCE  ph:919-296-0098

I I I I I I( EYSTONE 2320 Presidential Dr, Suite 101 * Durham, NC

www.keystonecompliance.com

REPORT NoO.: 2107-111C-4

REVISION: A
EMI TEST REPORT FOR EBT MEDICAL US INC
30 — 200 MHz Horizontal - Charging
MultiView I Receiver Spectrum D
Ref Level 102.00 dBjv RBW 100 kHz
Att 10dB SWT 1.7 ms @ VBW 300kHz Mode Auto Sweep Frequency 115.0000000 MHz
Input 1AC PS Off  Notch off
TDS Input1 "30-200 bilog"
1 Frequency Sweep
100 dey M4[1]——23.05 dBV
190.520 MHz
50 dey M1[1]—30.45 dBpV.
31.780 MHz
80 dby’
70 dep’
60 dBp!
50 dBy!

foc oo B RE

1
& -
[IPYUWIICERII SN bng
o e i B [ Aoy At s o it T At ]
20 dey i
10 dey
30.0 MHz 1001 pts 17.0 MHz, 200.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 31.78 MHz 30.45 dBpV
M2 1 30.08 MHz 31.78 dBpv
M3 1 127.57 MHz 26.29 dBpV
M 1 190.52 MHz 23.05 dBpV
]-[ Measuring... I "‘;M

15:48:14 18.10.2021

30 - 200 MHz Vertical - Charging

®
(]

MultiView I Receiver Spectrum
Ref Level 102,00 dBuv RBW 100 kHz
Att 10dB SWT 1.7 ms = VBW 300kHz Mode Auto Sweep Frequency 115.0000000 MHz
Input 1AC PS off  Notch off
100 dey MA[1]——26.42 dBpV
133,680 MHz
o0 day M1[1]—39.88 dBpV.
48.770 MHz
80 dey
70 dey!
60 dey!
50 dey
Foccless e re it
i
2
%W”%Wﬂ \%‘«\A :
20 dey /J\’\« WMWWW
10 dey
30.0 MHz 1001 pts 17.0 MHz, 200.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 48.77 MHz 39.88 dBpV
M2 1 30.25 MHz 32.23 dBpv
M3 1 66.6 MHz 26.81 dBpV
Mt 1 33.68 MHz 26.42 dBpV

- ™
H Measuring... QNENNANED L ,s=w
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REVISION: A
EMI TEST REPORT FOR EBT MEDICAL US INC
200 — 600 MHz Horizontal - Charging
MultiView I Receiver Spectrum D
Ref Level 102.00 dBjv RBW 100 kHz
Att 10dB SWT 4ms © VBW 300kHz Mode Auto Sweep Frequency 400.0000000 MHz
Input 1AC PS  Off Notch off

TDS Inputl "200-600 bilog"
1 Frequency Sweep

100 dep M4 1] 60 dBpY
463,660 MHz
50 dey m1[1] 6.50 dBpV.

566.230 MHz

80 dy

70 day

60 dBy

50 dBy
Foc cLassERE

40 dey
v o st
2 e WWWWWUMW Tl
0 oy MWMMM
A et S AT
20 dey
10 dey
200.0 MHz 1001 pts 40.0 MHz, 600.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 566.23 MHz 36.50 dBpV
M2 1 263.1 MHz 28.48 dBpV
M3 1 313.96 MHz 29.09 dBpV
id 1 463.66 MHz 33.60 dBpV
]-[ Measuring... I "‘;M

16:07:50 18.10.2021

200 — 600 MHz Vertical - Charging

®
(-]

MultiView I Receiver Spectrum
RefLevel 102.00 dBuv RBW 100 kHz
Att 10dB SWT 4ms © VBW 300kHz Mode Auto Sweep Frequency 400.0000000 MHz
Input 1AC PS  Off Notch off
TDS Inputt "200-600 bilog"
100 dey Ma[1] 0,79 dBpV
363.710 MHz
o0 day M1[1] 6.81 dBLV.
567.030 MHz
a0 doy
70 dBp!
60 dBp!
50 dey!
fCC CLASS[ERE
Jag WW
20 U ¥ B v L e i A
i WM It ot e S AAPI AT pP paro P T
20 dey!
10 dep
200.0 MHz 1001 pts 40.0 MHz, 600.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 567.03 MHz 36.81 dBpVv
M2 1 503.1 MHz 34.68 dBpV
M3 1 259.95 MHz 28.70 dBpv
Md 1 363.71 MHz 30.79 dBpV

- ™
H Measuring... QNENNANED L ,mw

16:17:01 18.10,2021
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EMI TEST REPORT FOR EBT MEDICAL US INC
600 — 1000 MHz Horizontal - Charging
MultiView I Receiver Spectrum D
Ref Level 102.00 dBLv RBW 100 kHz
Att 10dB SWT 4ms © VBW 300kHz Mode Auto Sweep Frequency 800.0000000 MHz
Input 1AC PS  Off Notch off
TDS Inputl "600-1000 bilog"
1 Frequency Sweep
100 dey MA[1] 7.92 dBpV
621,410 MHz
90 dey M1[1] 42.78 dBpV.
985.410 MHz
80 dBp!
70 dey!
60 dey!
50 dBy!
Fcc class e re | W
M v TP SORVIY
DTSV RS E VY VAT Y e Y AU R e v
Bobeor PP g
30 dey!
20 dey
10 dey
600.0 MHZ 1001 pts 40.0 MHz, 1.0 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 985.41 MHz 42.78 dBpV
M2 1 718.76 MHz 38.36 dBpV
M3 1 775.32 MHz 40.24 dBpV
id 1 621.41 MHz 37.92 dBpV
T W, .
16:27:13 18.10.2021
600 — 1000 MHz Vertical - Charging
MultiView I Receiver Spectrum D
RefLevel 102.00 dBuv RBW 100 kHz
Att 10dB SWT 4ms © VBW 300kHz Mode Auto Sweep Frequency 800.0000000 MHz
Input 1AC PS  Off Notch off
TDS Input "600-1000 biog”
100 dey M2[1] 40.81 dBpY
878.080 MHz
90 dey M1[1] 43.39 dBpV.
956.240 MHz
80 dey
70 dBp!
60 dBp!
50 dey!
Fccclass e re |
¥ vl SRR 8|
40 dey ¥ VTP P Y e NP W v S - ey
WWWWW
30 dBp!
20 dey!
10 dep
600.0 MHz 1001 pts 40.0 MHz, 1.0 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 956.24 MHz 43.392 dBpV
M2 1 878.08 MHz 40.81 dBpV
M3 1 779.15 MHz 39.71 dBpv
Mt 1 650.93 MHz 38.21 dBpV

- ™
H Measuring... (NENNANED L ,mw

16:37:39  18.10,2021
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REVISION: A
EMI TEST REPORT FOR EBT MEDICAL US INC
1 - 10 GHz Horizontal - Charging
MultiView IReceiver Spectrum Spectrum 2 D
Ref Level 102.00 dBLv RBW 1 MHz
Att 10dB SWT 36 ms @ VBW 3MHz Mode Auto Sweep Frequency 5.5000000 GHz
Input 1AC_PS Off _Notch _ Off
1 Frequency Sweep
100 dey M4[1]1—43.00 dBpv
9.64510 GHz
90 dey M1[1]_49.46 dBpV.
122930 GHz
20 dep’
70 dBy’
60 dBp’
M1
0 Aol I
\'W\M,M\, WWW 3 [
a0 dep i b Al oo A, ) arrer)
30 dby’
20 dep!
10 dBy
1.0 GHz 1001 pts 00.0 MHZ 10.0 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result
M1 1 1.2293 GHz 49.46 dBpV
M2 1 2.7392 GHz 46.90 dBpV
M3 1 4.9549 GHz 42.87 dBpv
id 1 9.6451 GHz 43.00 dBpV
i S .

18:04:59 19.10.2021

1 - 10 GHz Vertical — Charging

®
(]

MultiView IReceiver Spectrum Spectrum 2
RefLevel 102.00 dBuv RBW 1 MHz
Att 10dB SWT 36 ms = VBW 3MHz Mode Auto Sweep Frequency 5.5000000 GHz
Input 1AC_PS Off __Notch __ Off
juency Sweep
100 dy Maf 1743 14-dBpv:
9.27490 GHz
o0 day M1[1]_49.59 dBuV.
122030 GHz
80 dBp!
70 dey!
60 dBp!
M1
0 del
RSN %WWWMMMMWW s 4
40 dBp!
30 dey!
20 dBp!
10 dey
1.0 GHz 1001 pts 00.0 MHz, 10.0 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 1.2203 GHz 49.59 dBpVv
M2 1 4.515 GHz 44.71 dBpV
M3 1 7.7234 GHz 43.11 dBpV
Md 1 9.2749 GHz 43.14 dBpV

- o
H Measuring... QNENNANED L ,nw

17:54:39  19.10,2021
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10 — 18 GHz Horizontal - Charging
MultiView IReceiver Spectrum Spectrum 2 D
Ref Level 102.00 dBLv RBW 1 MHz
Att 10dB SWT 32ms @ VBW 3MHz Mode Auto Sweep Frequency 14.0000000 GHz
Input 1AC_PS Off _Notch _ Off
1 Frequency Sweep
100 day M2[1]—42.84 dBpV-
17.71150 GHz
90 dby M1[1]_ 43.71 dBpV.
15.83820 GHz
20 dep’
70 dBy’
60 dBp’
50 dip!
- M3 M1 uz
i 2 sttt st R ot e g et ) NP SIPRURUIY IR Ve SONPIWIU ST WAV TSI AT
30 dby’
20 dep!
10 dBy
10.0 GHz 1001 pts 00.0 MHZ 18.0 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 15.8382 GHz 43.71 dBpV
M2 1 17.7115 GHz 42.84 dBpv
M3 1 13.5606 GHz 43.51 dBpv
id 1 11.6586 GHz 42,17 dBpV
i R S .

18:34:48 19.10.2021

10 - 18 GHz Vertical - Charging

®
(]

MultiView IReceiver Spectrum Spectrum 2
RefLevel 102.00 dBuv RBW 1 MHz
Att 10dB SWT 32ms = VBW 3MHz Mode Auto Sweep Frequency 14.0000000 GHz
Input 1AC_PS Off __Notch __ Off
juency Sweep
100 dy M2[1]—42.80 dBpv
17.78370 GHz
o0 day M1[1]__43.94 dBpv.
16.26970 GHz
80 dBp!
70 dey!
60 dBp!
50 dey!

M M3 s mz
WMWAWWMM i WWWMMMMWWWM
30 dey!

20 dBp!
10 dey
10.0 GHz 1001 pts 00.0 MHz, 18.0 GHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 16.2697 GHz 43.94 dBpVv
M2 1 17.7837 GHz 42.80 dBpV
M3 1 13.5696 GHz 42.44 dBpV
Md 1 11.5279 GHz 41.87 dBpV

- o
H Measuring... QNNRNRNAD L w

18:26:33 19.10,2021
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Section 4 — Conclusion

The EBT Pulse Generator, Model Number: N/A; Part Number: N/A; Serial Number: PG-D0010 were subjected

a)
to the following EMC Tests in accordance with FCC Part 15, Subpart B and the specifications as shown in Table

2:

Table 2 Tests Performed & Results

Test Description Specification ET S
FCC Part 15, Subpart B
Conducted Emissions FCC Part 15, Subpart B Complied
Radiated Emissions FCC Part 15, Subpart B Complied

b) The EBT Pulse Generator were returned to EBT Medical US Inc after completion of the EMI Test.
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End of Report
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